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The following sample(s) was/were submitted and identified by/on behalf of the applicant as ;

Sample Submitted By : XIAMEN SOLID PLASTICS TECHNOLOGY CO., LTD.

Sample Description ;. PVC SHRINK FiLM

Style/ltem No. ;. PVCS0-FDA-CN102

Sample Material : PVC

Manufacturer/Vendor : XIAMEN SOLID PLASTICS TECHNOLOGY CO., LTD.

Country of Crigin : CHINA

Sample Regeiving Date 1 2014/08/01

Testing Period : 2014/08/01 TO 2014/08/13

Test Requested :  As specified by client, with reference to U.S. Food and Drug Administration (FDA) 21

CFR 177.1950.

Test Result(s) : Please refer {o next page(s).

ChemicalLaboratory—Taipei
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Test Result{s)

PART NAME No.1 » TRANSPARENT PLASTIC FILM
PASS

Test Item (s) Unit Method MDL R;:""ft Limit
Total extractives (D.i.-Water, 150 %  |With reference to CFR Titie 21, Pt - ¢.003 0.03
17, 2 hours) 177.1950,
Total extractives (n-Heptane, 150 %  |With reference to CFR Title 21, Pt - 0.088 0.1
‘I, 2 hours} 177.1850.
Note :

1. 0.1wt% = 1000ppm : mg/kg = ppm
2. MDL = Method Detection Limit
3. " =" = Not Regulated
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* The tested sample / part is marked by an arrow if it's shown on the photo. *
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** End of Repart ™

This document is issued by the Compan szlh{'gct Io Its Geresal Canditions of Service printed overleal, available on request or accessible al D ffwwsas.comieniTemis-and-Condiions.aspx
and, for elechronic format documents, subject fo Terms and Conditions for Electronic Decuments at hilp:fiwvav.sas.comien/Temms-and:-Conditionsilerms:e-Document.aspx. Allention [s drawn o
ihe dmitation of liabiily, indemmdfication and jurisdiction issues defined therein, Any holder of this documernt is advised thal information contained hereon reflects the Company’s findings at the ime
of is intervention un!iand within the fimits of Client's instructions, if any. The Company's sole rasponsibility is to its Chenl and this document does not exonerate partios to a teswtsaction from
exereising all thewr rights and obfigations under the fransaction documents, This document cannot be reproduced excepl in full, withowt prior wrilten i?‘)pruvai of lhe Company. Any unaulhgrized
alteration, lmg[ver{ or falsification of the eontent or appearange of this document is unlawful and offenders may be prosecuted to the fullest exlent of the law. Unless othenviso staled the results
shown i this lest raport refer only to the sample(s) lested. ; i 05460
406/ G
b33, W Chuan B, New Taiper Indusiiat Park, New Taied Sity, Taiwan /37 2075 3 36 AL F B B8 A4 963338
Ti6862) zoogagan o FRIBBG-Z) RYS8A03Y WS
I Memherof 65 Grow

G 5 P st A 4R B AT AN ]




	1795_001_頁面_1
	1795_001_頁面_2
	1795_001_頁面_3

